
                                                                                  
 
 Test Report No.T32120260995SC Date:  May 21, 2021 Page 1 of  3 

This document is issued by the Company subject to i ts General Conditions of Service printed overleaf, a vailable on request or accessible at http://www.sgs .com/en/Terms-and-Conditions.aspx and, for electron ic 
format documents, subject to Terms and Conditions f or Electronic Documents at http://www.sgs.com/en/Te rms-and-Conditions/Terms-e-Document.aspx. Attention  is drawn to the limitation of liability, 
indemnification and jurisdiction issues defined the rein. Any holder of this document is advised that i nformation contained hereon reflects the Company’s findings at the time of its intervention only and w ithin 
the limits of Client’s instructions, if any. The Co mpany’s sole responsibility is to its Client and th is document does not exonerate parties to a transac tion from exercising all their rights and obligatio ns under 
the transaction documents. This document cannot be reproduced except in full, without prior written ap proval of the Company. Any unauthorized alteration,  forgery or falsification of the content or appeara nce 
of this document is unlawful and offenders may be p rosecuted to the fullest extent of the law. 
 
Unless otherwise stated the results shown in this t est report refer only to the sample(s) tested  and such sample(s) are retained for 30 days only. 
 
 

 

 
CAFELAT LTD    

FLAT C, 4/F, CHEN YIP INDUSTRIAL BUILDING, NO. 5 LAI YIP STREET, KWUN TONG, HONG 
KONG 

   

 
The following samples were submitted and identified on behalf of the client as: 
 
SILICONE GASKET - LA PAVONI PISTON SEAL 

 
SGS Case No. : CA321202615109 
Manufacturer : CAFELAT 
Country of Origin : CHINA 
Country of Destination : GLOBAL 
Sample Receiving Date : MAY 13, 2021 
Test Performing Date : MAY 13, 2021 - MAY 21, 2021 

 

Test Requested Conclusion 

Council of Europe Resolution AP (2004) 5. -- 
a) Silicone Rubber – Overall Migration PASS 

 
******** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ******** 

 
 
Signed for and on behalf of  
SGS Hong Kong Ltd. 

 

  
Cheung  Cheuk Fung, Henry 
Assistant Operations Manager 
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Test Results: 
 
Council of Europe Resolution AP (2004) 5 
 
a) Silicone rubber – Overall migration 
 
Method : With reference to EN 1186-1:2002 for selection of conditions and test methods (3rd migration); 

EN 1186-3:2002 aqueous food simulants by total immersion method; 
 

Simulant Used Test Condition 
Result 

(mg/dm2) 
Reporting 

Limit 
(mg/dm2) 

Permissible 
Limit 

(mg/dm2) 1 
20% Ethanol (V/V) Aqueous Solution 1 hours at 100°C ND 3.0 10 
Comment -- PASS -- -- 

 
Sample Description : 
1. Blue silicone rubber (Ring) 
 
Note : 1. mg/dm2 = milligram per square decimeter 

2. °C = degree Celsius 
3. ND = Not Detected 

 
Remark  :   
1. Test condition & simulant were specified by client.  
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Remark: 
 

1. When statement of conformity is made, unless the decision rule was mentioned in above specified test 
items, the decision rule would be based on the non-binary statement with guard band (is equal to the 
expanded measurement uncertainty with a 95% coverage probability, w = U95) in ILAC-G8:09/2019 Clause 
4.2.3. 
“Pass - the measured value is within (or below / above) the acceptance limit, where the acceptance limit is 
below / above to the guard band.” or “Pass - The measured values were observed in tolerance at the points 
tested.  The specific false accept risk is up to 2.5%.”. 
“Fail - the measured value is out of (or below / above) the tolerance limit added / subtracted to the guard 
band.” or “Fail - One or more measured values were observed out of tolerance at the points tested”.  The 
specific false reject risk is up to 2.5%. 
“Inconclusive – It is not possible to state the conformity. Either one or more measured values were 
observed in the portion of the expanded measurement uncertainty intervals at the points tested where the 
specific risk is up to 50%.” 

 
 
 
Sample Photo:  

 
 

SGS authenticate the photo on original report only 
 

*** End of Report *** 
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